



| Parts List |       |           |                              |     |                      |
|------------|-------|-----------|------------------------------|-----|----------------------|
| Ref        | Class | Part      | Description                  | Qty | Footnote             |
| 1          | 1400  | 896545A02 | SWIVEL BRACKET               | 1   |                      |
| 2          | 25    | 33504     | O-RING                       | 1   |                      |
| 3          | 23    | 818764    | BUSHING                      | 2   |                      |
| 4          | 23    | 816039    | SPACER                       | 1   |                      |
| 5          | 26    | 87735     | SEAL, Oil (Lower)            | 1   |                      |
| 6          | 22    | 74036     | FITTING, Grease              | 2   |                      |
| 7          | 23    | 821207    | BUSHING                      | 2   |                      |
| 8          | 12    | 816432    | THRUST WASHER                | 1   |                      |
| 9          |       | 896888T   | BOTTOM YOKE                  | 1   |                      |
| 10         | 53    | 67684     | RING, Retaining              | 1   |                      |
| 11         |       | 99630 1   | STRIKER PLATE                | 2   |                      |
| 12         | 13    | 58643     | LOCKWASHER, (.375)           | 2   |                      |
| 13         | 11    | 46335     | NUT, (.375-24)               | 2   |                      |
| 14         | 10    | 896217    | BOLT, (M14 x 175)            | 2   |                      |
| 15         |       | 88238A10  | WIRE ASSEMBLY, Ground        | 1   |                      |
| 16         | 10    | 41508     | SCREW, (.250-20 x .500)      | 1   |                      |
| 17         | 12    | 815432    | WASHER, (.562 x 2.00 x .125) | 4   |                      |
| 18         | 12    | 815433 1  | WASHER, (1.25 x 2.00 x .19)  | 4   |                      |
| 19         |       | 813771003 | MOUNT, Lower                 | 2   |                      |
| 20         | 12    | 825190    | WASHER                       | 2   |                      |
| 21         | 11    | 896602    | NUT, (M14)                   | 2   |                      |
| 22         | 17    | 826432T10 | SWIVEL PIN ASSEMBLY          | 1   |                      |
| 23         |       | 816385A03 | MOUNT ASSEMBLY, Upper        | 2   | SN# 1B245914 & Below |
| 23         |       | 897991A01 | MOUNT ASSEMBLY               | 2   | SN# 1B245915 & Up    |
| 24         | 12    | 898443    | WASHER, Retainer             | 2   |                      |
| 25         |       | 898444    | SLEEVE, Mount Retainer       | 2   | SN# 1B245914 & Below |
| 25         |       | 898444001 | SLEEVE                       | 2   | SN# 1B245915 & Up    |
| 26         | 11    | 897731001 | NUT, Spanner                 | 2   |                      |
| 27         |       | 897728    | RETAINER                     | 2   |                      |
| 28         | 10    | 885525 20 | SCREW, (M6 x 20)             | 2   |                      |
| 29         | 11    | 896602    | NUT, (M14)                   | 2   |                      |
| 30         |       | NSS       | NOT SOLD SEPARATE, Decal-Set | 1   |                      |
| 31         |       | 896688001 | SENSOR, Trim Position        | 1   |                      |
| 32         | 10    | 852368    | SCREW, (#10-24 x .750)       | 2   |                      |
| 33         | 13    | 26996     | LOCKWASHER, (#10)            | 2   |                      |
| 34         | 12    | 89302     | WASHER, (.203 x .406 x .040) | 2   |                      |
| 35         | 10    | 64014     | SCREW, (.250-28 x .500)      | 2   |                      |
| 36         |       | 88238T22  | CABLE ASSEMBLY               | 1   |                      |
| 37         | 54    | 22740     | CLIP                         | 1   |                      |
| 38         |       | 69205     | C WASHER                     | 1   |                      |
| 39         | 10    | 878608    | SCREW, (#10-16 x .500)       | 1   |                      |